

分析报告单



— ` C a) bcde (II)  
f ZC 20180803  
K LC MNK  
DEFGC EC/GH 007-? -2013  
@ ABC NiSO<sub>4</sub>·H<sub>2</sub>O  
@ A! C 262.85  
DEIJC 2018-08-03

检验项目	指标	检验结果
! (" Ni #)	\$ 22.2%	22.2%
pH%(50g/L&25' )	\$ 3	( 3
) * +, &w/ppm	- 30	. 30
/ (Mg) &w/ppm	- 10	. 10
O (Ca) &w/ppm	- 10	. 10
1 (Cr) &w/ppm	- 2	. 2
2 (Mn) &w/ppm	- 2	. 2
3 (Fe) &w/ppm	- 5	. 5
4 (Co) &w/ppm	- 10	. 10
5 (Cu) &w/ppm	- 5	. 5
6 (Zn) &w/ppm	- 5	. 5
7 (As) &w/ppm	- 2	. 2
8 (Cd) &w/ppm	- 2	. 2
9 (Hg) &w/ppm	- 2	. 2
: (Pb) &w/ppm	- 10	. 10
; < = > (TOC) &w/ppm	- 5	. 5

{ | C wbMNKxyz

r s C

ghi C j kl

mni C opq

DEi C tuv